
Benchmarking of flue gas condensate cleaning 
technologies in waste-to-energy plants 

MATERIAL- OCH KEMITEKNIK             1184 

Barbara Goldschmidt, Henrik Olsson, Helen Carlström 



 

 



 

 

 

Benchmarking of flue gas condensate cleaning 
technologies in waste-to-energy plants 

 
 

Teknikval vid rening av rökgaskondensat i 
avfallsförbränningsanläggningar 

 
 

Barbara Goldschmidt, Henrik Olsson, Helen Carlström 
 
 
 

M08-835 

VÄRMEFORSK Service AB 
101 53  STOCKHOLM · Tel 08-677 25 80 

Juni 2011 
ISSN 1653-1248 





VÄRMEFORSK 
   
 

i 

Abstract 
A benchmarking study on operational experience from six Swedish and Danish WtE 
plants, using different flue gas condensate cleaning technologies, is presented in the 
[...]
particles in the flue gas are removed and recycled. 
 
The quench is a part of the flue gas condensation. Here the incoming flue gas is cooled 
down by recycled water from the bottom part of the scrubber. After the quench, the flue 
gas first enters the acidic stage and then the ammonia stage of the scrubber where 
metals, chlorides and ammonia are removed.  After this stage the flue gas enters the 

                                                 
9 Semi-dry system 



VÄRMEFORSK 
   
 

32 

condensation stage. The ammonia stage and the condensation stage are separated by 
plates.  
 
Waste water from the ammonia stage, is recycled to the quench, but some of it is also 
pumped to the boiler for destruction. The pH in the acidic gas and ammonia scrubber 
tank shall be 2 for optimal removal of ammonia but also to minimize the absorption of 
CO2. The pH is regulated by addition of HCl. After the ammonia stage, NaOH is added 
to the condensate before it enters the condensate tank of the condensation stage.  
 
The water treatment mainly consists of CO2 degassing, bag filters, activated carbon 
filter, one ion-exchanger selective for Hg, two ion-exchangers selective for heavy 
metals and two ion-exchangers selective for As. In order to minimize the carbonate 
scaling and minimize the NaOH consumption, the condensate is degassed before 
treatment. The pH is lowered to 4,8 before the bag filters and then raised to 7,7 again 
before the As selective ion-exchanger. (Due to large pumps, the pH control is not very 
accurate and the pH varies within a rather wide range, between 7 and 9.)  
 
The condensate flow rate is appr 3,5 m3/h. The activated carbon filter and the five ion-
exchanger columns have a volume of appr 500 l each. The columns are designed for an 
exchange of ion-exchange resins every second year. The two heavy metal selective ion-
exchanger column fillings have been replaced once, due to Cd breakthrough. The 
breakthrough occurred after appr two years of operation, first in the first column and 
soon after also in the second column. The cost was 130 000 SEK. Besides the time 
required for resin renewal the water treatment requires very little work, just pH meter 
calibration every second week. The average time required for this is less than one hour 
per week. 
 
The pH before the water enters the first ion-exchange columns varied between 7 and 10 
during the sampling period due to regulation difficulties. The pumps have an over-
capacity and the system is therefore hard to keep steady. The plant has had some 
problems with the flue gas cleaning during the last couple of weeks due to problems 
with the fabric filters or the dust measurement. The fabric filters will be replaced. This 
problem might have affected the content of substances in the samples taken during the 
visit. 
 
At Värmekällan, the acidic water in the quench, appr 100 l/h, is recycled back into the 
boiler. The water treated in the water treatment is therefore quite unpolluted. The 
impurities in the acidic water will be captured in the fabric filter instead of in the water 
treatment due to the recycling of acidic water. The acidic water is recycled without prior 
neutralisation. The recycling has been rebuilt several times. At first the acidic water was 
recycled to the convection part of the boiler. This resulted in hard deposits on the tubes 
of the convection part. Tests were then made to recycle the acidic water to the bottom 
ash discharge system of the boiler. This method was abandoned due to problems with 
ammonia smelling bottom ash. Now the acidic water is injected into the incineration 
chamber a few meters above the grate. According to plant representatives this seems to 
be a good solution and no corrosion problems have been detected yet during the annual 
corrosion measurements of the boiler. 



VÄRMEFORSK 
   
 

33 

3.4.2 Sampling and sampling points 
Samples have been taken at various points in the treatment plant (see Figure 19). The 
samples were taken 2010-11-04. 

3.4.3 Concentrations of pollutants and cleaning efficiency 
The concentrations of pollutants in waste water and condensate from the different stages 
of the flue gas cleaning and heat recovery system at Värmekällan in Skövde are shown 
below. (Data for the HCl stage are typical plant data. No sample was taken here when 
the plant was visited.) 
 
The chlorides in the flue gas are absorbed mainly in the acidic (HCl) stage, and the SO2 
is absorbed (as sulphate) mainly in the neutral condensation stage. 
 
Ammonia, from the SNCR type NOx reduction, is almost completely absorbed in the 
acidic stage. 
 

0

2000

4000

6000

8000

10000

C
on

ce
nt

ra
tio

n

Chlorides [mg/l] 8000 400
Sulphates [mg/l] 130 1200
Ammonium [mg/l] 2300 0,01

HCl stage (1) Condensation stage (4)

 
Figure 20. Chlorides, sulphates and ammonium in untreated waste water at Värmekällan 

Figur 20. Klorid, sulfat och ammonium i orenat avloppsvatten på Värmekällan 

 
The metal concentrations in the waste water from the condensation stage are low, and 
near or below the detection limits of many metals. All metal concentrations in the 
untreated condensate, except for Hg, are already below the emission limits of the plant. 
 
90% of the Hg is removed in the carbon filter, which is actually sufficient to meet the 
required emission levels. Another 90% of the remaining Hg, as well as 80% of the 



VÄRMEFORSK 
   
 

34 

remaining Cd, is removed in the Hg selective ion-exchanger. The two heavy metal ion- 
exchangers remove mainly Zn. See diagram below. 
 
The activity of the two As selective filters is impossible to evaluate, due to the low 
levels already before the filters. (The As concentrations of all samples were below the 
detection limits.) 
 

0

20

40

60

80

100

C
on

ce
nt

ra
tio

n

Hg [ug/l] 11 1 0,05 0,05 0,05 1
Cd [ug/l] 1,00 0,84 0,18 0,05 0,05 1
Pb [ug/l] 10 5,1 2,9 1,5 2,3 10
Cu [ug/l] 19 9,3 4,9 16 26 50
Zn [ug/l] 56 67 91 8,2 21 500

Condensation 
stage (4)

After active 
carbon filter (6)

After Hg ion-
exchanger (7)

After heavy metal 
ion-exchanger (9)

After As ion-
exchanger (11) Emission limit

 
Figure 21. Heavy metals in untreated waste water at Värmekällan in Skövde 

Figur 21. Tungmetaller i orenat avloppsvatten på Värmekällan i Skövde 

 



VÄRMEFORSK 
   
 

35 

3.5 Måbjergvaerket 

 

RO

Condensation
scrubber 1+2

SO2 scrubber

To sewage

Dioxin scrubber

To stack

5

6

7

8

4

Filtration

To gypsum plant 
(external)

3 Active carbon filter

To emergency cooling system

Precipitation
and filtration

12To sewage

HCl scrubber

Boiler

ESP

Figure 22. Flue gas treatment, condensation and waste water cleaning at Måbjergvaerket in 
Holstebro (sampling points marked) 

Figur 22. Rökgasrening, kondensering och kondensatrening på Måbjergvaerket i Holstebro 
(provtagningspunkter markerade) 



VÄRMEFORSK 
   
 

36 

3.5.1 Technology and operational experience 
Contact person  Mogens Tind Kristensen, mogtk@dongenergy.dk  
Boiler 2*30 MW (10 ton waste/h) grate fired ovens and Eckrohr 

boilers (Völund 1992) 
Fuel Domestic/industrial waste (50/50), sewage sludge 

Operation hours Boiler at full load all year, flue gas condensation in operation 
during winter 

Flue gas treatment  
Dust removal ESP with 2 fields (1992) 

NOx reduction SNCR (ammonia injection) 
Acid gas reduction Wet scrubbing with limestone (ABB Flakt 1992) 

Rebuilding of wet scrubber to packed tower and addition of 
new packed tower with NaOH scrubbing in SO2 stage, 
condensation stage and dioxin stage (Götaverken Miljö 
2004) 

Flue gas condensation 9 MW energy recovery in the flue gas condensation stage 
(Götaverken Miljö 2004) 

Treatment of waste water 
from flue gas cleaning and 
flue gas  condensation 
Waste water from HCl stage Appr 5 m3/h of HCl scrubber water (in total from both boiler 

lines) is removed and treated by addition of slaked lime, 
FeCl3, NaOH, MP7 and polymer, sedimentation in lamella 
clarifier and filtration in activated carbon filter before 
discharge to sewage. 

Waste water from SO2, 
condensation and dioxin stages 

0,7 m3/h of SO2 scrubber water (in total from both boiler 
lines) is removed, filtrated in bag filter and sent to external 
gypsum plant. 

Flue gas condensate The condensate, appr 16 m3/h (in total from both boiler 
lines), is cleaned in bag filters and activated carbon filters, 
cooled and cleaned further in bag filter and RO (HOH 2005). 
RO concentrate (or untreated flue gas condensate from 
before RO) is used as feed water in the HCl scrubbers. 
RO permeate is discharged to sewage. 

Handling of untreated waste 
waters and sludge 

 

Activated carbon from waste 
water treatment 

Incinerated in the ovens 

Concentrate from RO Recycled to acidic scrubbers 

Sludge from lamella Dewatered in filter press and sent to disposal 

 
Originally the two WtE boilers were equipped with 2-field electrostatic precipitators 
and HCl scrubbers. The waste water from the scrubber was, and still is, cleaned in a 
conventional waste water treatment plant by addition of limestone, CO2 removal (in the 
pipe from the first buffer tank to the neutralisation tank placed 3 m below), 
neutralisation with slaked lime and NaOH, precipitation and sedimentation and finally 
activated carbon filtration. 



VÄRMEFORSK 
   
 

37 

 
In 2004 additional stages for SO2 and dioxin removal, as well as for energy recovery, 
were installed. All scrubber stages, including the HCl stage, were equipped with tower 
packing material doped with activated carbon. 
 
Waste water from the SO2 stage is filtrated and sent to a neighbouring gypsum plant. 
 
Waste water from the flue gas condensation and energy recovery stage was originally 
cleaned by filtration in bag filter and activated carbon filter. The cleaned condensate 
was used as feed water for the HCl scrubber or discharged to sewage. 
 
In 2005 an RO plant was installed to clean the condensate further. Before the RO the 
condensate is cooled and bag filtered. The RO concentrate is discharged to sewage. The 
RO permeate was originally used as feed water in the RO/mixed-bed demineralisation 
plant at the site. After a period of straw firing in the WtE plant, the flue gas condensate 
treatment experienced some operation problems. The pre-filter before the RO as well as 
the RO membranes were contaminated. After cleaning of the RO, and renewal of the 
activated carbon filter, problems with the operation of the mixed-bed filter remained. 
The mixed-bed ion-exchanger of the demineralisation plant is normally regenerated 
externally. However, after the contamination problems the running time of the mixed-
bed filter between regenerations was decreased. At present, therefore, the RO permeate 
is discharged to sewage. 
 
Experience from the waste water treatment is positive. Appr 8 h/week are spent on 
maintenance, mainly on the waste water treatment of the acidic scrubbers which is 
cleaned from calcium deposits during one day every second week. The RO membranes 
are cleaned once a year. The activated carbon filters are renewed every second year. In 
addition to this dedicated maintenance, general maintenance on pumps and instruments 
etc is necessary. 

3.5.2 Sampling and sampling points 
Waste water samples were taken 2010-11-18 at full load operation of the plant. The 
sampling points can be seen in Figure 22. 
 
Samples 3-5 were taken directly after the SO2 stage, condensation stage and dioxin 
stage of boiler line 2. The other samples are from sampling points in the waste water 
cleaning located after buffer tanks and mixing of water from both lines, and therefore 
contain a mixture of waste water from line 1 and line 2. 

3.5.3 Concentrations of pollutants and cleaning efficiency 
The concentrations of pollutants in waste water and condensate from the different stages 
of the flue gas cleaning and heat recovery system at Måbjergvaerket are shown below. 
 



VÄRMEFORSK 
   
 

38 

0

10000

20000

30000

40000

50000
C

on
ce

nt
ra

tio
n

Chlorides [mg/l] 32000 560 23 6
Sulphates [mg/l] 520 57000 150 150
Susp solids [mg/l] 14 3 2 2

HCl stage (1) SO2 stage (3) Dioxin stage (4) Condensation stage (5)

 
Figure 23. Chlorides, sulphates and suspended solids in untreated waste water from flue gas 

cleaning and condensation stages at Måbjergvaerket 

Figur 23. Klorid, sulfat och suspenderat material i orenat avloppsvatten från rökgasrening och 
kondensering på Måbjergvaerket 

 
 

0

200

400

600

800

1000

C
on

ce
nt

ra
tio

n

Hg [ug/l] 460 230 15 28
Cd [ug/l] 320 94 40 11
As [ug/l] 250 16 5 1,9
Pb [ug/l] 6480 976 552 161

HCl stage (1) SO2 stage (3) Dioxin stage (4) Condensation stage (5)

 
Figure 24. Heavy metals in untreated waste water at Måbjergvaerket 

Figur 24. Tungmetaller i orenat avloppsvatten på Måbjergvaerket 



VÄRMEFORSK 
   
 

39 

 
From the analysis data in the diagrams above it is clear that the flue gas cleaning system 
is functioning well. The chlorides are absorbed almost exclusively in the acidic (HCl) 
stage. The water of the following stages contains less than 1% of the absorbed 
chlorides. Instead, appr 90% of the SOx absorption takes place in the neutral (SO2) 
stage, and only appr 5% in the HCl stage (where SO3 is absorbed) and 5% in the dioxin 
stage. 
 
The waste water from the HCl stage had a suspended solids concentration of 14 mg/l, in 
contrast to the other waste waters where the suspended solids concentration was near or 
at the detection limit of 2 mg/l. 
 
The absorption of heavy metals also mainly takes place in the HCl stage. 70-100% of 
the total amount of heavy metals in the waste waters was found in sample (1) from the 
HCl stage. 
 
The remaining heavy metals were found in the other waste waters. Among these waters, 
samples (3) and (4) from the SO2 and dioxin stages had higher heavy metal 
concentrations than sample (5) from the condensation stage. However, due to the larger 
volume of the condensate which has a flow rate of appr 16 m/h in total for lines 1&2, 
much of the heavy metals is found in the condensate. 15% of the Hg and 10% of the Cd 
was found in the condensate, even though the concentration of Hg and Cd in condensate 
sample (5) was only 3-6% of the concentration found in the HCl stage water sample (1). 
 
The waste water treatment of the HCl stage must cope with the most heavily 
contaminated water. In this conventional neutralisation, precipitation, sedimentation and 
filtration based waste water cleaning plant almost 100% of the Hg, Cd and Pb is 
removed. From sample (1) to sample (2) the concentration of many metals was reduced 
by more than 90%. An exception was As, but this was ascribed to poor analysis 
accuracy.  
 
The activated carbon filter in the condensate cleaning system is efficient in removing 
Hg. From sample (5) before cleaning to sample (6) after cleaning the Hg concentration 
is reduced by more than 90%. Pb and Cu are reduced by appr 40%, whereas Zn is not 
reduced at all. 
 
An evaluation of the cleaning efficiency of the RO, which is used for additional 
condensate cleaning after the activated carbon filter, is not possible to make for the 
pollutants whose concentration are near the detection limit. However, Hg, Cd, Pb and 
Zn are reduced by 97-100% from sample (6) before RO to sample (7) after RO. 
 
The heavy metal concentrations in clean waste water are shown below. 
 



VÄRMEFORSK 
   
 

40 

0

20

40

60

80

100
C

on
ce

nt
ra

tio
n

Hg [ug/l] 0,05 0,05
Cd [ug/l] 0,37 0,05
Pb [ug/l] 14 1,5
Cu [ug/l] 104 2,5
Ni [ug/l] 92 1,5
Zn [ug/l] 75 5

HCl stage (2) RO permeate (7)

 
Figure 25. Heavy metals in treated waste water at Måbjergvaerket 

Figur 25. Tungmetaller i renat avloppsvatten på Måbjergvaerket 

 



VÄRMEFORSK 
   
 

41 

3.6 Sönderborg Kraftvarmevaerk 

 

Precipitation 
and filtration

RO

HCl scrubber CondensationSO2/dioxin scrubber

To recipient

Boiler

ESP

Stack

2

5

6 8

7

3

UFPrecipitation 
and filtration

4

To recipient

To recipient

1

Figure 26. Flue gas treatment, condensation and waste water cleaning at Sönderborg 
Kraftvarmevaerk (sampling points marked) 

Figur 26. Rökgasrening, kondensering och kondensatrening på Sönderborg Kraftvarmevaerk 
(provtagningspunkter markerade) 



VÄRMEFORSK 
   
 

42 

3.6.1 Technology and operational experience 
Contact person Tue Geil Christensen, tgc@skvv.dk 

Peter Mouritsen, pm@skvv.dk  

Boiler 23 MW (8 ton/h) grate fired oven (Krüger, now Völund) and 
boiler (Burmeister & Wain Energy 1996) 

Fuel Domestic waste, industrial waste 

Operation hours 8000 h/year, part load during summer 

Flue gas treatment  

Dust removal ESP with 2 fields, 190°C (ABB, now Alstom 1996) 

NOx reduction No 

Acid gas reduction HCl stage: Wet scrubbing with water in 2 stages, 63-64°C 
(Alstom 1996) 
SO2 and dioxin stage: Wet scrubbing with NaOH and 
activated carbon in 2 stages, the first of which is a packed 
tower (LAB 2004) 

Flue gas condensation 4,5 MW energy recovery by flue gas condensation in a 
packed tower, 48°C (Götaverken Miljö 2008) 

Treatment of waste water 
from flue gas cleaning and 
flue gas  condensation 

 

Waste water from HCl stage Appr 2 m3/h of the scrubber water, pH 0,  is removed and 
treated by addition of lime, NaOH, Hg precipitation 
chemical, FeCl3 and polymer, sedimentation in lamella 
clarifier and filtration in sand filter before discharge to 
recipient (Alstom 1996) 

Waste water from SO2/dioxin 
stage 

Appr 1,5 m3/h of the scrubber water, pH 4,5-6,  is removed 
and treated by addition of NaOH, Hg precipitation chemical, 
FeCl3 and polymer, sedimentation in lamella clarifier and 
filtration in sand filter before discharge to recipient (LAB 
2008) 

Flue gas condensate The condensate, appr 3 m3/h pH 6, is used as feed water in 
the HCl and SO2 scrubbers. Excess condensate is cooled to 
35°C and cleaned in bag filter, UF, bag filter and RO before 
discharge to recipient. (Götaverken Miljö/Mercatus 2008) 

Handling of untreated waste 
waters and sludge 

 

Activated carbon from 
SO2/dioxin stage 

Incinerated in the oven 

Concentrate from RO Recycled to acidic scrubbers 

Sludge from lamella Sent to landfill in old salt mine 

 



VÄRMEFORSK 
   
 

43 

Originally the plant was equipped with a 2-field ESP and a 2-stage acidic (HCl) 
scrubber. The waste water from the acidic scrubber was cleaned, and still is cleaned, in 
a conventional waste water treatment plant by neutralisation with lime and NaOH, 
precipitation and sedimentation and finally sand filtration. 
 
In 2004 the flue gas cleaning was improved by installation of a 2-stage neutral scrubber 
with activated carbon injection for dioxin removal. The waste water from this SO2 and 
dioxin scrubber stage is cleaned in a separate waste water treatment plant. This waste 
water treatment is similar to the old waste water treatment plant above, with 
neutralisation, sedimentation and sand filtration. However, only NaOH is used for 
neutralisation, as the waste water from the SO2 and dioxin scrubber is less acidic than 
the waste water from the HCl scrubber. 
 
In 2008 an energy recovery stage was installed. Here the flue gas is condensed in a 
tower packed with tower packing doped with activated carbon for dioxin removal. 
(Since dioxin removal is already taken care of in the SO2 scrubber stage, the neutral 
scrubber acts as a police filter for dioxin removal.) 
 
Waste water from the flue gas condensation stage is cleaned by UF and RO membrane 
filtration. Particles are removed in a bag filter before the UF and a second bag filter 
before the RO. The RO concentrate is used as feed water for the acidic scrubber. The 
RO permeate is discharged to the sea. 
 
Experience from the waste water treatment is positive. Appr 6 h/week are spent on 
maintenance of the waste water treatment plants. Most of the time is spent on the waste 
water treatment of the acidic scrubber, which needs to be cleaned from calcium 
deposits. The sand filter of the acidic scrubber is washed with acidic scrubber liquid 
once per month. The bag filter before the UF has been exchanged once, because it was 
discoloured. However, experience shows that the UF may be unnecessary as a pre-filter 
before the RO, since the condensate is very free from particles. The RO membranes are 
cleaned twice per year. This is considered to be adequate, since less frequent cleaning 
during the first year of operation had resulted in some loss of flow capacity in the RO. 
 
The quality of the RO permeate is similar to the quality of a typical permeate from an 
RO operating on municipal water. The conductivity is below 1 mS/m. In future the 
permeate will be used as a substitute for municipal water in the boiler feed water 
production plant. Tests will be made to lead the RO permeate directly to the EDI of the 
RO/EDI type demineralisation plant at the site. 

3.6.2 Sampling and sampling points 
Waste water samples were taken 2010-11-11 at full load operation of the plant. The 
sampling points can be seen in Figure 26. 



VÄRMEFORSK 
   
 

44 

3.6.3 Concentrations of pollutants and cleaning efficiency 
The concentrations of pollutants in waste water and condensate from the different stages 
of the flue gas cleaning and heat recovery system at Sönderborg Kraftvarmevaerk are 
shown below. 
 

0

10000

20000

30000

40000

50000

C
on

ce
nt

ra
tio

n

Chlorides [mg/l] 31000 580 29
Sulphates [mg/l] 240 3300 150
Susp solids [mg/l] 9 130 2

HCl stage (1) SO2 stage (2) in filtrate Condensation stage (5)

 
Figure 27. Chlorides, sulphates and suspended solids in untreated waste water from flue gas 

cleaning and condensation stages at Sönderborg Kraftvarmevaerk 

Figur 27. Klorid, sulfat och suspenderat material i orenat avloppsvatten från rökgasrening och 
kondensering på Sönderborg Kraftvarmevaerk 

 
 



VÄRMEFORSK 
   
 

45 

0

100

200

300

400

500
C

on
ce

nt
ra

tio
n

Hg [ug/l] 47000 0,05 62 0,05
Cd [ug/l] 3,9 0,32 0,26 0,3
As [ug/l] 86 1,5 25 1,5
Pb [ug/l] 2640 2,2 468 3,6

HCl stage (1) SO2 stage (2) in filtrate SO2 stage (2) in sediment Condensation stage (5)

 
Figure 28. Heavy metals in untreated waste water at Sönderborg Kraftvarmevaerk 

Figur 28. Tungmetaller i orenat avloppsvatten på Sönderborg Kraftvarmevaerk 

 
As for Måbjergvaerket, also at Sönderborg Kraftvarmevaerk the chlorides are absorbed 
almost exclusively in the acidic (HCl) stage. Almost 99% of the absorbed chlorides 
were found here. Instead, almost 85% of the absorbed SOx was found in waste water 
from the neutral (SO2) stage, and only appr 8% in the HCl stage (where SO3 is 
absorbed) and 8% in the condensation stage. 
 
The waste water from the HCl stage had a suspended solids concentration of 9 mg/l, in 
contrast to the condensate where the suspended solids concentration was at the 
detection limit of 2 mg/l. 
 
In sample (2) from the SO2 stage, the suspended solids concentration was 130 mg/l. 
This was clearly due to contamination with activated carbon which is used in the SO2 
scrubber. The activated carbon seems to be very efficient in absorbing heavy metals, 
especially Hg and Cd. Centrifugation of the sample indicated that 100% of the Hg and 
Pb, and more than 90% of the Cd and As in the waste water from the SO2 stage was 
absorbed on the activated carbon.  
 
However, as for Måbjergvaerket, the majority of the heavy metals were found in the 
waste water from the HCl stage. 75-100% of the total amount of heavy metals in the 
waste waters was found in sample (1) from the HCl stage. 

The remaining heavy metals were found in the waste waters from the SO2 stage and the 
condensation stage. In Figure 28 the concentration of Hg, Cd, As and Pb in samples (1), 
(2) and (3), from the HCl, SO2 and condensation stage respectively, are shown. The 
concentration in sample (2) is shown for metals in solution and activated carbon bound 



VÄRMEFORSK 
   
 

46 

metals (expressed as mg/l waste water) separately. Clearly, if the activated carbon 